



Taibah University

Journal of Taibah University Medical Sciences

www.sciencedirect.com



Review Article

Diabetes and oral therapies A review of oral therapies for diabetes mellitus

Mohamad S. Alhadramy, FRCP

Department of Medicine, Taibah University, Almadinah Almunawwarah, KSA

Received 20 December 2015; revised 14 February 2016; accepted 16 February 2016; Available online 21 March 2016



الملخص

تستخدم الأدوية الفموية الخاضعة لسكر الدم لعلاج النوع الثاني من داء السكري منذ عقود، نظراً لفعاليتها وسهولة استعمالها. الأدوية الخاضعة لسكر الدم الأكثر تجربة هي متformين وسلفونيل يوريا من أكثر من ٥٠ عاماً. تلى هذه الأدوية تقديم مركبات أخرى من أدوية خفض سكر الدم مثل الجلينيدات، وثيانولين ديونات، ومثبطات ألفا جلوكونسبيديز، ومثبطات بيبيتيل بيتدينز ٤، ومثبطات الناقل المشارك لصوديوم – جلوكوز ٢. ويعتبر المتformين الدواء المفضل للعلاج المنفرد، مالم يكن هناك مانع من استخدامه أو وجود آثار جانبية له. وقد أدى نقص السكر في الدم الناجم عن السلفونيل يوريا إلى تراجع استخدامه لصالح بعض المركبات الجديدة، ولكن الوصفة العامة لسلفونيل يوريا مع متformين رخيصة جداً ومتازت فاعلته. والجدير بالذكر أن مخاطر القلب والأوعية الدموية للعديد من الأدوية هي مصدر قلق كبير للأطباء وهنات التshireع. كما يجب على الطبيب المعالج أن يضع في اعتباره حالة المريض الصحية، والأثار الجانبية للأدوية، والتكلفة، وما يفضله المريض عند اختيار الأدوية الخاضعة لسكر الدم للعلاج المزدوج أو الثلاثي. تستعرض هذه المقالة المزايا والعيوب لمجموعة من الأدوية الفموية الخاضعة لسكر الدم وتطبيقاتها للعلاج المنفرد أو المتعدد.

الكلمات المفتاحية: سلامة الدواء؛ علاج نسبة السكر في الدم؛ أدوية خفض سكر الدم؛ حوادث القلب والأوعية الدموية؛ العلاجات الجديدة المضادة لسكرى

Abstract

For decades, antihyperglycaemic agents have been used for the treatment of type 2 diabetes mellitus given their effectiveness and convenience. Metformin (MET) and sulphonylureas (SU) are time-tested antihyperglycaemic

agents that have been administered for more than 50 years. These agents were followed by the introduction of other antihyperglycaemic agents such as glinides (GLN), thiazolidinediones (TZD), alpha-glucosidase inhibitors (AGI), dipeptidyl peptidase-4 inhibitors (DPP-4I), and sodium–glucose cotransporter-2 inhibitors (SGLT2I). MET is recognized as the drug of choice for monotherapy unless contraindicated or unwanted side effects occur. SU-induced hypoglycaemia is losing ground to various new agents, but the generic formulae of SU together with MET are cheap and effective. The cardiovascular hazards of several agents are a major concern to physicians and legislating bodies. In choosing antihyperglycaemic agents for dual or triple therapy, the treating physician must keep in mind the health status of the patient, medication side effects, cost, and patient preference. This review addresses the advantages and disadvantages of a range of antihyperglycaemic agents and their applications in monotherapy or combination therapy.

Keywords: Cardiovascular events; Drug safety; Glycaemic management; Hypoglycaemic agent; New antidiabetic therapy

© 2016 The Author.

Production and hosting by Elsevier Ltd on behalf of Taibah University. This is an open access article under the CC BY-NC-ND license (<http://creativecommons.org/licenses/by-nc-nd/4.0/>).

Corresponding address: Department of Medicine, Taibah University, PO BOX 2591, Almadinah Almunawwarah 41461, KSA.

E-mail: alhadraamy@hotmail.com

Peer review under responsibility of Taibah University.



Production and hosting by Elsevier

1658-3612 © 2016 The Author.

Production and hosting by Elsevier Ltd on behalf of Taibah University. This is an open access article under the CC BY-NC-ND license (<http://creativecommons.org/licenses/by-nc-nd/4.0/>). <http://dx.doi.org/10.1016/j.jtumed.2016.02.001>

Introduction

Oral antihyperglycaemic agents have been the mainstay of treating type 2 diabetes mellitus (T2DM) for numerous decades given their efficacy and convenience. Metformin (MET) and sulphonylureas (SU) have been in use for more than 50 years, and their major side effects are widely

known. The last two decades have witnessed the introduction of many classes of these agents, and their optimal use and side effects are gradually recognized. Seven approved major classes of oral antihyperglycaemic agents are currently available: MET, SU, glinides (GLN), thiazolidinediones (TZD), alpha-glucosidase inhibitors (AGI), dipeptidyl peptidase-4 inhibitors (DPP-4I), and the most recent sodium–glucose cotransporter-2 inhibitors (SGLT-2I). This review summarizes the characteristics of each class and their use in T2DM management. The cardiovascular safety of these medications has received more attention in the last few years after the United States Food and Drug Administration (FDA) reported unexpected cardiovascular outcomes and made new requirements for licensing new antidiabetic drugs. These outcomes are discussed in the section on TZD.

Metformin

Traditional medicine used French lilac for treating diabetes for centuries, and guanidine compounds were derived from its extract in 1920s.¹ These compounds exhibited hypoglycaemic effects in animals but were later withdrawn due to hepatotoxicity in patients. The biguanides, phenformin and MET are derived from guanidines and were introduced in 1950's.² However, phenformin was withdrawn in the late 1970s, as it was linked to fatal lactic acidosis.³

Mechanism of action and efficacy

Metformin works by reducing hepatic gluconeogenesis and increasing glucose uptake in the peripheral tissues, especially in muscles,^{4,5} thus improving insulin sensitivity. As it does not stimulate insulin secretion, metformin monotherapy rarely causes hypoglycaemia. Metformin also enhances the action of glucagon-like-peptide-1 (GLP-1), but the clinical significance of this agent is not established.⁶

Metformin is recognized as the first agent to be used as monotherapy with life-style modification to treat T2DM unless intolerance or a contraindication for its use is noted.^{7,8}

The United Kingdom Prospective Study (UKPDS) demonstrated that overweight patients allocated to the MET group exhibited reduced median HbA1C compared with the conventional group (7.4% vs 8%), with 32% risk reduction for any diabetes related endpoints.⁹ A systemic review analysing the results of 15 controlled studies on treatment with MET versus control reported a weighted mean absolute difference (WMAD) in HbA1C levels of −1.14%.¹⁰ Many reports refer to a reduction of HbA1C by 1–2%.¹¹ Despite this finding, metformin gradually loses efficacy with a cumulative incidence of secondary failure as a monotherapy of 21% at 5 years, which is better compared with SU.¹² However, starting MET monotherapy in T2DM was less likely to require intensification by another agent compared with SU, TZD, or DPP-4I.¹³

Analysis of 8 controlled trials reported the weighted mean difference (WMD) in body weight between the treatment and control as 0.3 kg.¹⁰ Although some studies reported weight reduction, the treatment is generally considered weight neutral.¹¹

Side effects and contraindications

The most frequently reported side effect, which may force the patient to discontinue usage, is gastrointestinal (GI) upset, which could be due to the release of 5-hydroxytryptamine and other substances within the duodenal mucosa.¹⁴

GI upset may be managed by a starting dose of 500 mg daily with meals. The dose is then increasingly titrated by 500 mg every 1–2 weeks in two to three divided doses until the desirable dose is achieved. Another method involves the use of the extended release formula of MET. The extended release formula was well tolerated by 97.4% of patients in a study of 3556 patients.¹⁵ Vitamin B12 deficiency may develop with prolonged MET use, especially in elderly diabetic patients administered high doses.¹⁶

Lactic acidosis is a lethal complication that causes the withdrawal of phenformin, but this condition rarely occurs with MET. An extensive systematic review showed no increase in lactic acidosis in 70,490 MET users years compared to non users.¹⁷ However, one should avoid using MET in conditions that predispose to lactic acidosis, such as severe renal failure. Metformin should be avoided in patients with chronic liver disease, heart failure, renal failure, sepsis and shock.¹¹ However, there is debate about avoiding MET in heart failure. Analysis of nine cohort studies concluded that MET is as safe as other oral hypoglycaemic agents in patients with heart failure.¹⁸

The FDA advises to avoid MET if serum creatinine is ≥ 1.5 mg/dl in males and ≥ 1.4 mg/dl in females.¹⁹ However, an observational study over approximately 4 years revealed no increase in the risk of severe side effects, including acidosis, in patients administered MET with a creatinine clearance of 30–45 ml/min/1.73 m².²⁰

The FDA also advises to avoid MET before, during and 48 h following radiologic studies involving IV iodinated contrast.¹⁹ However, the American College of Radiology does not recommend holding MET dosing in relation to IV iodinated contrast studies if the patient does not have acute kidney injury and has an eGFR ≥ 30 ml/min/1.73 m² nor in relation to gadolinium in the typical dose range of 0.1–0.3 mmol/kg.²¹

The side effects of MET are summarized in Table 1.

Cardiovascular safety

Metformin was associated with 42% reduction in diabetes-related deaths and 36% reduction of all-cause mortality in the UKPDS.⁹ In the intensive blood-glucose control group, patients treated with MET exhibited a greater effect for all-cause mortality, stroke and diabetes related endpoints compared with those treated with SU. The reduction of myocardial infarction and mortality gained by MET use in overweight patients in the UKPDS was maintained 10 years after the end of the study.⁸

Dosage

Table 2 shows the dose of MET and relation to food intake.

Table 1: Side effects of antihyperglycaemic agents.

Drug	Body weight	Hypoglycaemia ^a	Others
Metformin	Neutral	Neutral	GI upset, rarely lactic acidosis. Avoid in severe renal and heart failure.
Sulphonylureas	Increased weight	Yes	Questionable cardiovascular safety, care in liver disease.
Glinides	Increased weight	Yes	Drug interactions, upper respiratory infections.
Thiazolidinediones	Increased weight	Neutral	Oedema, heart failure, bone loss
Alpha-glucosidase inhibitors	Neutral	Neutral	GI upset. Avoid in liver cirrhosis and inflammatory bowel disease.
Dipeptidyl peptidase-4 inhibitors	Neutral	Neutral	Angio oedema, pancreatitis.
Sodium–glucose cotransporter-2 inhibitors	Decreased weight	Neutral	Genitourinary infections, dehydration

GI: Gastrointestinal.

^a Hypoglycaemia in monotherapy.

Sulphonylureas

The discovery of sulphonamides marked the beginning of the SU era. In 1942, a sulphonamide developed to treat typhoid fever was found to cause hypoglycaemia in animals and caused severe hypoglycaemia in patients.^{1,22} This discovery was followed by the development of tolbutamide in 1956 and chlorpropamide thereafter. First-generation SUs, namely, tolbutamide and chlorpropamide, are not currently used and were replaced by second generation SUs, including glibenclamide, glipizide, gliclazide, and glimepiride.

Mechanism of action and efficacy

Sulphonylureas exert their hypoglycaemic effect by increasing second phase insulin secretion.²³ The action of SUs may be longer than their half-life given the biologic activity of their metabolites.

Sulphonylureas are effective antihyperglycaemic agents that reduce HbA1C by greater than 1% in monotherapy regimens.¹¹ Analysis of 11 controlled studies of monotherapy with SU against control found that the WMAD in HbA1C was -1.52 .¹⁰ The UKPDS demonstrated the effectiveness of SU over a 10-year period. In this study, the intensive group achieved an HbA1C of 7% with a 25% reduction in microvascular complications and 10% reduction in any diabetes-related death. However, no beneficial effects on macrovascular complications were noted.²⁴ Despite their efficacy, the efficacy of sulphonylureas in monotherapy is gradually reduced. The cumulative incidence of secondary failure for glibenclamide was 34% at 5 years.¹²

Side effects and contraindications

The effectiveness of oral administration, the convenient once or twice daily dosing and greater than 50 years of testing make SUs appealing oral antihyperglycaemic agents, but their efficacy is hampered by side effects. The most important side effects include hypoglycaemia and weight gain. In the intensive group of the UKPDS, major hypoglycaemia was noted to be 1% per year in the chlorpropamide group, 1.4% in the glibenclamide group and 1.8% in the insulin group,

with significant corresponding increases in weight of 2.6 kg, 1.7 kg and 4 kg, respectively.²⁴ The hypoglycaemia may be characterized as late postprandial or fasting the second phase of insulin secretion is stimulated. Hypoglycaemia may follow exercise as with insulin and other insulin secretagogues. As SUs are metabolized in the liver, they must be administered with caution in patients with liver dysfunction.²⁵

Treating physicians may be concerned about using SU if the patient experienced a previous allergy to sulphonamides. One report suggested that the determinant of type 1 allergic reactions to sulphonamides is the N1 heterocyclic ring, which is lacking in non-antibiotic sulphonamides, and that SUs may be used in such patients.²⁶

However, if a patient experienced a serious reaction, such as Steven-Johnson's syndrome, it may be better to avoid SUs as the reaction may be T-cell mediated. The side effects of SU are summarized in Table 1.

Cardiovascular safety

Although the UKPDS reported reduced mortality in the SU arm of intensive treatment, many authorities are concerned that SUs have not been subject to rigorous cardiovascular evaluation.²⁷ This concern was raised as early as 1970 when a report from the University Group Diabetes Program (UGDP) found that the mortality of non-insulin-dependent patients treated with tolbutamide was approximately $2\frac{1}{2}$ that of those treated with diet alone.^{27,28}

In the Diabetes Audit and Research in Tayside Scotland study (DARTS), the adjusted relative risks of mortality and cardiovascular mortality in patients on SU monotherapy were 1.43 (95% CI 1.15–1.77) and 1.7 (95% CI 1.18–2.45), respectively.²⁹ Similarly, in a cohort study of 98,665 veterans on SU monotherapy, the adjusted hazard ratio of CVD events was 1.21 (95% CI 1.13–1.30) compared with 155,025 patients on MET.³⁰

The adjusted hazards ratio (HR) of death in patients administered high doses of glibenclamide monotherapy was 1.3 (95% CI 1.2–1.4) compared with those on lower doses.³¹ Conversely, the Action in Diabetes and Vascular disease: Preterax and Diamicron Modified release Controlled Evaluation (ADVANCE) trial reported no increase in major macrovascular events or death risk in patients on

modified release gliclazide and other agents in the intensive therapy arm that lowered HbA1C to 6.5%. However, macrovascular and microvascular events and death were increased in patients who had severe hypoglycaemia.³²

This question should be settled by more rigorous studies. Metformin remains the first drug of choice for initiating T2DM treatment.

Dosage

The doses of different SUs and relation to food consumption are presented in Table 2. It is suggested that the therapeutic effect of SU may be achieved by doses lower than the specified maximum dose. For example, glipizide doses greater than 10 mg daily do not offer additional hypoglycaemic effects.³³ The American Association of Clinical Endocrinologists/American College of Endocrinology (AACE/ACE) recommended adding a hypoglycaemic agent from a different class if blood glucose is not controlled by a submaximal dose of insulin secretagogues rather than using the maximal dose.³⁴

Glibenclamide and its metabolites may accumulate in patients with chronic kidney disease (CKD), and glibenclamide is associated with prolonged hypoglycaemia in such patients.³⁵ Thus, it is not recommended for patients with CKD. Severe hypoglycaemia as a result of glimepiride has been described in 37 patients with creatinine clearances of 38 ± 23 ml/min,³⁶ but the National Kidney Foundation (NKF) advises to start with a dose of 1 mg in patients with CKD instead of avoiding its use.³⁷

The metabolites of gliclazide are inactive. Thus, hypoglycaemia is expected to occur less frequently in CKD patients administered gliclazide compared with glibenclamide and glimepiride.³⁵ The NKF advises no dose change in CKD

patients. However, one has to observe patients with end stage renal failure carefully if gliclazide is administered. Glipizide is metabolized in the liver to inactive metabolites and is unlikely to produce hypoglycaemia in CKD patients. This drug is endorsed by the NKF as the SU of choice for patients with CKD. It seems logical that such patients experience better results with glipizide or gliclazide rather than glimepiride, which has been associated with severe hypoglycaemia in this population.³⁶

Glinides

Repaglinide was the first member of this group, which was approved by the FDA in December 1997.³⁸ Nateglinide was approved in December 2000.

Mechanism of action and efficacy

This group of insulin secretagogues works through binding sites on beta cells that are both distinct and similar to those of SU.³⁹ These drugs work by stimulating first-phase insulin release but not second-phase release. Thus, these drugs are less likely to produce late or fasting hypoglycaemia compared with SUs.⁴⁰ These drugs exert this effect as they close the potassium channels of the beta cell and open the calcium channel, thus inducing insulin exocytosis.³⁹

Repaglinide has a dose-dependent, rapid onset mechanism of action when taken 15 min before meals. Within 30 min of starting a meal, repaglinide produced a relative increase of insulin up to 150% with no residual effects 4 h later.⁴¹

Repaglinide is effective as monotherapy, reducing HbA1C by 1.14% in a trial with flexible meal dosing for 16 weeks.⁴²

Table 2: Dose and monthly cost of antihyperglycaemic agents.

Medication	Adult daily dose	Food effect	Brand cost (SR)	Generic cost (SR)
Metformin: Immediate release	500 mg twice daily Maximum 3 g in 3 doses	During or after meals	60.00	21.00
Metformin: Extended release	750 mg once daily Maximum 2 g	With evening meals	75.00	NA
Glibenclamide: Immediate release	1.25–20 mg daily Doses ≥ 10 mg: divided twice daily	Taken with food	98.00	36.00
Glipizide: Immediate release	2.5–40 mg Doses ≥ 15 mg: divided twice daily	Take 30 min before meals	NA	NA
Gliclazide: Immediate release	80–320 mg daily Doses ≥ 160 mg: divided twice daily	Taken with food	NA	70.00
Gliclazide: Extended release	30–120 mg once daily	Taken with food	102.00	NA
Glimepiride:	1–8 mg OD	Take with food	142.00	71.00
Repaglinide:	0.5–4 mg with meals	15–30 min before meals	206.00	NA
Pioglitazone:	15–45 mg OD	Regardless of food	139.00	NA
Rosiglitazone	4–8 mg in 1 or 2 daily doses	Regardless of food	NA	NA
Acarbose:	25–100 mg	At the beginning of each meal	82.00	NA
Sitagliptin	100 mg daily	Regardless of food	150.00	NA
Saxagliptin	2.5–5 mg	Regardless of food	140.00	NA
Vildagliptin	50 mg BID	Regardless of food	150.00	NA
Linagliptin	5 mg twice daily	Regardless of food	113.00	NA

NA: Not available in KSA. OD = once daily. Cost calculated for 1 month supply of maximum dose.

SR = Saudi Riyals; 3.75 Riyals = 1 US Dollar.

In a meta-analysis of four trials, repaglinide treatment reduced HbA1C by a WMAD of 1.32% compared with controls.¹⁰ However, the durability GLN hypoglycaemic benefits in monotherapy is not substantial. In a follow-up of new users up to 5.5 years, the HR for GLN failure compared with metformin was 1.66 (95% CI 1.37–2.0).⁴³

This group is especially helpful when meals are irregular or unpredictable (e.g., elderly patients or patients fasting for Ramadan). However, the frequent dosing may be a drawback for some patients.

Side effects and contraindications

Similar to all insulin secretagogues, repaglinide may produce weight gain and hypoglycaemia at a frequency comparable to that of SU.⁴⁴ Repaglinide may also cause upper respiratory tract infections with a frequency similar to that observed with SU.⁴⁵

Repaglinide is contraindicated in combination with gemfibrozil. This combination caused a significant increase in repaglinide exposure, but this effect is not observed with fenofibrate.⁴⁶ This class should be used with caution in the presence of liver disease.¹¹ Repaglinide side effects are summarized in Table 1.

Cardiovascular safety

Glinides have not been subjected to large prospective studies to verify their cardiovascular safety. A large nationwide study of more than 100,000 subjects found that the mortality and vascular risk of repaglinide monotherapy in patients with and without previous myocardial infarction did not statistically differ from MET.⁴⁷

One study found that Mg ADP augments the inhibitory effect of repaglinide on potassium ATP channels on the beta cells and smooth muscle but not on myocardial cells. The authors suggested that this effect could explain the absence of cardiovascular side effects with repaglinide.⁴⁸

Dosage

The dose of repaglinide and relation to food are presented in Table 2.

Repaglinide is exclusively metabolized in the liver to inactive metabolites and secreted in the bile. Approximately 8% is excreted in the urine.⁴⁵ Thus, if the liver function is normal, the risk of hypoglycaemia in CKD patients is reduced.

Repaglinide may be used in patients with chronic kidney disease, but the NKF advises starting with a 0.5 mg dose before each meal in patients with a GFR ≤ 30 ml/min/1.73 m² and gradually increasing the dose.³⁷

Thiazolidinediones

Glucose tolerance was reportedly improved in diabetic patients on clofibrate as early as 1963.⁴⁹ This finding lead to the discovery of ciglitazone, the first drug of this group of medications in Japan in 1970s. However, ciglitazone was not marketed due to side effects in

animals.⁵⁰ Troglitazone was introduced in the U.S.A. in 1997 followed by the approval of rosiglitazone and pioglitazone in 1999.

Troglitazone was withdrawn in 2000 because it was associated with hepatic toxicity.⁵¹

Mechanism of action and efficacy

Thiazolidinediones are agonists of peroxisome proliferation-activated receptor gamma (PPAR γ), which is a determinant of insulin sensitivity.⁵⁰ Thus, thiazolidinediones increase glucose uptake by skeletal muscles and adipose tissue and suppress hepatic gluconeogenesis.⁵²

Thiazolidinediones are effective in reducing blood glucose. In a systematic review of nine controlled trials of pioglitazone monotherapy versus control, thiazolidinediones reduced HbA1C with a WMAD of 0.97 (95% CI –1.18 to 0.75).¹⁰ The corresponding figures for eight controlled trials of rosiglitazone versus control were –1.16 (–1.39 to 0.92). Pioglitazone monotherapy reduced HbA1C by 1–1.6% compared with placebo in a randomized trial.⁵³

An addition study of rosiglitazone versus placebo for 24 weeks revealed a reduction of mean HbA1C of 1.2 and 1.5% for doses of 2 and 4 mg twice daily, respectively.⁵⁴ This class may require approximately 3 months to achieve its maximum effect.⁵⁵ Thus, HbA1C measurement is not reliable during this initial period.

The durability of the effect in monotherapy was 85% at 5 years, which is better than that of MET and of SU.¹² One of the advantages of this class is that they do not tend to produce hypoglycaemia when administered as monotherapy.

Side effects and contraindications

One of the major side effects of TZDs is weight gain. Over 5 years, the average weight gain with rosiglitazone was 4.9 kg, whereas glibenclamide caused a weight gain of 1.6 kg in the first year and stabilized thereafter.¹² In the same study, metformin produced a weight loss of 2.9 kg in the 5 years.

The weight gain associated with TZDs is partly due to oedema and fat. However, the increase in fat involves subcutaneous fat more often than visceral fat.⁵⁶ The oedema is dose-dependent and is worst in combination with insulin.⁵⁷ The oedema is refractory to loop diuretics but may respond to spironolactone or hydrochlorothiazide treatment.⁵⁸

This class should be avoided in the presence of heart failure and liver disease.¹¹ Liver function should be assessed before starting these patients on this treatment and periodically thereafter.^{11,59,60} TZD side effects are summarized in Table 1.

Cardiovascular safety

The concern about heart failure was noted prior to TZD marketing given that the premarketing trials excluded patients with class III and IV heart disease.⁶¹

Congestive heart failure occurs in less than 1% of patients on rosiglitazone monotherapy but increases to 2% and 3% upon the addition of 4 mg and 8 mg daily, respectively, with comparable data for pioglitazone.⁶¹

The American Heart Association/American Diabetes Association issued consensus statement regarding the use of TZD and heart failure in 2003, urging clinicians to evaluate heart disease patients prior to starting TZD and afterwards if oedema develops. If the patient experiences heart failure, treatment should be stopped.^{59–61}

In June 2007, a meta-analysis of 42 trials concluded that patients treated with rosiglitazone had a significant increase in myocardial infarction (odds ratio = 1.43 (95% CI 1.03–1.98)) compared with controls, with insignificant increase in cardiovascular mortality.⁶² This report spread panic across the medical community. Before this report, the FDA was ready to license the antidiabetic drug muraglitazaz. However, approval was declined after an independent analysis revealed that the drug caused increased mortality and major cardiovascular morbidity.⁶³

In 2008, the FDA terminated a trial of intensive treatment in diabetic patients with high cardiovascular risk aiming at normalizing HbA1C after discovering that the intensive arm exhibited increased mortality.⁶⁴ After the preceding three reports, the FDA revised the licensing process of diabetes medications to include adequate cardiovascular studies before and after licensing.²⁷

In 2009, the Rosiglitazone Evaluated for Cardiac Outcomes and Regulation of glycaemia in Diabetes (RECORD) trial reported an increase in heart failure when rosiglitazone was added to MET or SU compared with a combination of MET and SU, but cardiovascular mortality was not increased.⁶⁵ A further re-evaluation of this trial as required by the FDA with 328 additional person-years reported similar results.⁶⁶

Rosiglitazone was banned in Europe in 2010. The FDA issued certain restrictions on its use. However, the restrictions were lifted in November 2013 after re-evaluation of cardiovascular outcomes in the RECORD trial and obtaining additional evidence that reduced their concern.⁶⁶ However, the FDA continues to have uncertainties.⁶⁷

Pioglitazone may be different regarding myocardial infarction. Pioglitazone reduces fatal and non-fatal myocardial infarction in patients with T2DM and previous myocardial infarction,⁶⁸ and a meta-analysis demonstrated that pioglitazone significantly reduced the risk of stroke, myocardial infarction and death while increasing serious heart failure.⁶⁹

Both rosiglitazone and pioglitazone increase the risk of upper and lower limb fractures, especially in women, and reduce bone mineral density.^{70,71}

Pioglitazone increases the risk of bladder cancer^{68,72} and was banned in Japan, India, Australia and Canada. However, a recent study of a large cohort of 207,714 patients, including 23,548 who used pioglitazone, failed to demonstrate a significant association between pioglitazone use and the risk of bladder cancer.⁷³

Dosage

The doses of pioglitazone and rosiglitazone and relation to food consumption are presented in Table 2.

The NKF does not advise any change in the dose of TZDs in patients with CKD.³⁷ However, one must be careful if these patients are oedematous as these drugs may worsen the oedema, and these patients should be assessed for heart failure.

Alpha-glucosidase inhibitors

The first member of this group is acarbose, which was approved by the FDA in 1995.

Mechanism of action and efficacy

Acarbose inhibits alpha-glucosidases at the intestinal brush border.¹¹ This process reduces carbohydrate absorption and postprandial blood glucose. These drugs exert a modest effect on diabetes control as a monotherapy. In a meta-analysis of 28 trials, acarbose reduced HbA1C by 0.77% versus controls.¹⁰ In the UKPDS trial over a 3-year period, acarbose reduced the median HbA1C by 0.5 compared with controls. However, only 39% of patients completed the 3-year study on acarbose due to side effects.⁷⁴ In a Cochrane systematic review of 41 trials, acarbose reduced HbA1C by 0.8% compared with placebo, but most of the studies lasted only 24 weeks.⁷⁵

The advantages of acarbose include being weight neutral and the lack of hypoglycaemia. Acarbose acts at the level of small intestine and does not have many systemic effects. It appears to be more effective when the patient's diet contains large amounts of complex carbohydrates. A systematic meta-analysis reported that acarbose was more effective in patients on an Eastern diet (contains complex carbohydrates) compared with those on a Western diet (contains processed meats and refined carbohydrates).⁷⁶

In an open study, the hypoglycaemic effect of acarbose as monotherapy or in combination was sustained up to 5 years.⁷⁷

Side effects and contraindications

The main side effects of acarbose are GI, such as abdominal pain, bloating, flatulence, and diarrhoea, which occur at different frequencies in different populations.¹¹

In one study, the side effects occurred in 50% of patients during the initial 4-week period and were only noted 13.8% of patients during the last 4 weeks of a 24-week study.⁷⁸

These GI side effects are dose-dependent.⁷⁵ However, these side effects may be quite troublesome in some populations. In the UKPDS, 61% of the patients left the 3-year study due to side effects.⁷⁴ However, the drug appears to be more tolerable in the East, with 2.03% of patients experiencing side effects in a study involving patients from the Far East, Middle East, Morocco and Poland.⁷⁹

In a recent analysis of post-marketing data on more than 67,000 patients from 21 Asian and Caucasian countries, GI side effects were present in 2.76% of patients, and acarbose was only slightly more effective in South East and East Asians.⁸⁰ In this report, abnormal liver function tests, which were reported in early trials, were observed in only 0.11% of patients.

Acarbose is contraindicated in liver cirrhosis and inflammatory bowel disease.⁸¹ The side effects of acarbose are summarized in Table 1.

Cardiovascular safety

We are not aware of large-scale controlled results reporting the effect of acarbose on cardiovascular morbidity

and mortality over a long period, but the use of acarbose to prevent T2DM in subjects with impaired glucose tolerance was associated with a reduction of silent myocardial infarction.⁸² However, this result was noted in a sub-study analysis of only 1181 patients. Moreover, the risk of cardiovascular disease in pre-diabetes patients is not similar to that of patients with T2DM who develop abnormal coronary arteries many years prior to the diagnosis of T2DM.

Dosage

The dose of acarbose and relation to food consumption are summarized in **Table 2**. To reduce GI side effects, it is advisable to start with 25 mg administered before each meal. The dose is then increased to 50 mg and then 100 mg after 4–8 weeks as needed and tolerated. Importantly, doses greater than 50 mg for patients who weigh >60 kg reduce the risk of increasing liver enzymes.⁸¹

Although acarbose is mainly metabolized by bacteria in the intestinal tract and digestive enzymes, approximately one-third of the dose may be absorbed and appears in the urine.⁸³ Thus, one must be careful when administered to patients with renal impairment. The National Kidney Foundation (NKF) advise avoiding acarbose if the GFR is <30 ml/min/1.73 m².^{37,81}

Dipeptidyl peptidase-4 inhibitors

These compounds are based on the incretin effect in which insulin secretion is modulated by a substance released from the intestine into the circulation in response to food ingestion. In 1964, McIntyre and other researchers reported the first proof that oral glucose induces more insulin secretion than IV glucose based on alimentary mechanisms.⁸⁴ Two incretins are well characterized: the glucose-dependent insulinotropic polypeptide (GIP) and the more potent GLP-1. Both drugs exhibit glucose-dependent insulin stimulation.⁸⁵ GLP-1 inhibits glucagon secretion, delays gastric emptying, and decreases appetite, causing weight loss in addition to glucose-dependent insulin secretion. However, GLP-1 is degraded rapidly by the enzyme dipeptidyl peptidase-4 (DPP-4). Several inhibitors of this enzyme (DPP-4I) have been synthesized. The first inhibitor, sitagliptin, was approved by the FDA in 2006. Other inhibitors marketed in KSA include vildagliptin, saxagliptin, and linagliptin.

Mechanism of action and efficacy

These agents modestly increase GLP-1 in the physiological range. Thus, their effect on glucose reduction and weight are not as notable as GLP-1 agonists. These agents do not affect gastric emptying.⁸⁶ These drugs induce glucose-dependent insulin secretion in the first and second phases, inhibit glucagon secretion and suppress hepatic gluconeogenesis.⁸⁷ These agents rarely produce hypoglycaemia in monotherapy and exhibit a weight-neutral effect.⁸⁸

In a systematic review, DPP-4I reduced HbA1C compared with placebo with a WMD of −0.74 (95% CI −0.85 to −0.62).⁸⁹ Compared with MET as monotherapy, these agents exhibited less reduction in HbA1C with WMD of 0.20 (95% CI 0.08–0.32).⁹⁰

The durability of DPP-4I was reported in an observational study of sitagliptin in combination with MET in which patients had a median of 43.2 months before requiring a treatment change which was more than double the period required by the combination of SU with MET.⁹¹ In another study assessing sitagliptin in combination with MET, 72.2% of patients responded after 1 year, and the response rate was reduced to 35.4% at 4 years.⁹²

This class of drugs is not recommended as the first-line monotherapy. However, these drugs may be used in a manner similar to other second-line agents if MET is contraindicated or not tolerated.⁷

Side effects and contraindications

This class may produce allergic reactions as serious as angioedema and anaphylaxis.⁹³ Similarly, pancreatitis has been rarely reported, and patients should be warned to contact their physician immediately if they exhibit continuous severe abdominal pain, which may radiate to the back.⁹⁴ Although a 5-year study of greater than 20,000 new users of incretins reported no increase in pancreatitis compared with SU users,⁹⁵ no large long-term controlled studies have abolished the association with pancreatitis. Vildagliptin may be associated with an increase in the liver enzymes and is contraindicated in liver impairment. Transaminases should be assessed prior to administer this drug, and assessments should be repeated every 3 months during the first year.⁹⁶

Severe disabling arthralgia has been observed in this group, and the FDA added a warning about this complication in August 2015.⁹⁷ The side effects of DPP-4I are summarized in **Table 1**.

Cardiovascular safety

The Saxagliptin Assessment of Vascular Outcomes Recorded in patients with DM–TIMI53 (SAVOR-TIME) study was a large study that recruited 16,492 patients with or at risk of cardiovascular disease who were randomized to receive saxagliptin or placebo and followed up for a median of 2.1 years. The study reported a significant increase in the rate of admissions for heart failure in the saxagliptin group compared with placebo with a hazards ratio of 1.27 (95% CI 1.07–1.51).⁹⁸ Although this study revealed no increase in ischaemic events, it raised concerns about cardiovascular safety.

A network meta-analysis of 10 randomized trials including 2967 patients found no significant difference between patients taking DPP-4I and placebo with regards to mortality or cardiovascular disease.⁹⁹ A recent observational study of greater than 10,000 matched pairs on DPP-4I added to MET and those on SU added to MET reported a reduced risk of all-cause mortality and ischaemic stroke with DPP-4I. However, concern regarding the cardiovascular safety of SU has been noted for a long time. Moreover, DPP-4I did not reduce myocardial infarction or admission for heart failure compared with SU.¹⁰⁰

The FDA conducted an on-treatment analysis of deaths in patients on saxagliptin in SAVOR-TIME, and their results suggest a significant or near significant increase in all-cause

mortality. In April 2015, the Endocrinologic and Metabolic Drugs Advisory Committee of the FDA voted that saxagliptin labelling should include the potential increase in heart failure, all-cause mortality, pancreatitis and impaired renal function.¹⁰¹

The cardiovascular safety of DPP-4I has not been demonstrated.

Dosage

The dose of DPP-4I and its relation to food intake are presented in Table 2. In April 2015, the Endocrinologic and Metabolic Drugs Advisory Committee discussed the (SAVOR-TIMI) trials and commented on the observed reduction in eGFR and improved albumin to creatinine ration with saxagliptin with a low level of concerns. The Committee considered these effects as a potential signal that requires further study.¹⁰¹ The NKF recommends the following dose adjustment in patients with CKD.³⁷

Sitagliptin: Dose to be reduced to 50 mg daily if GFR is 30–50 ml/min/1.73 m² or 25 mg if GFR <30.

Saxagliptin: reduce the daily dose to 2.5 mg if GFR is ≤50 ml/min/1.73 m².

Vildagliptin: reduce the daily dose to 50 mg if GFR is <50 ml/min/1.73 m².

It is advisable to assess renal function prior to initiating the above three medications and periodically thereafter. No dose adjustment is needed for linagliptin.

Sodium–glucose cotransporter-2 inhibitors

The kidney plays an important role in glucose homeostasis via the enzyme sodium–glucose cotransporter-2 (SGLT2), which reabsorbs sodium and glucose in the proximal renal tubules. This enzyme may absorb approximately 90% of the 180 g of glucose filtered daily.¹⁰² Potent inhibitors of this enzyme have been developed (SGLT2I).

Dapagliflozin was the first member of this group, which was approved in Europe in 2012. Dapagliflozin was not approved by the FDA initially due to concerns regarding the risk of breast and bladder cancer. However, the drug was approved in 2014 following more safety data.¹⁰³ Canagliflozin was approved by the FDA in 2013. Empagliflozin was approved in 2014. This group is new discovered, and we are learning more about its efficacy and side effects.

Mechanism of action and efficacy

These agents reduce blood glucose via a non-insulin-dependent mechanism, namely glycosuria. Glycosuria is accompanied by osmotic diuresis.

In addition to their inhibition of glucose reabsorption, which aids in reducing blood glucose, glycosuria may result in a loss of approximately 300 k/calories per day, which aids in weight loss and improves insulin sensitivity.¹⁰³

These agents induced significant reductions in HbA1C compared with placebo, with a WMD of −0.66% (95% CI −0.73 to −0.58), and weight, with WMD of −1.7 kg (95% CI −2.0 to −1.5).¹⁰⁴ Compared with MET, sitagliptin and SU, no significant difference in HbA1C was noted, but

these agents produced significant weight reduction with a mean difference of −1.8 kg (95% CI −3.5 to −0.11). Due to their recent introduction, no data on long-term durability are available. A meta-analysis reported that these agents reduced HbA1C compared with placebo with a WMD of −0.49% for 1 year and −0.503% for 2 years. These agents also reduced weight significantly with corresponding values at 1 and 2 years of −2.47 kg and −2.990 kg, respectively.¹⁰⁵

Side effects and contraindications

The polyuria resulting from extra glucose in the urine may produce dehydration with postural hypotension, especially in the elderly and patients on diuretics. This effect may be of particular concern in our hot countries during the summer time.¹⁰³

Glycosuria predisposes patients to urinary and genital tract infections, especially females. At 2 years of treatment, SGLT2I increased the risk of urinary tract and genital tract infections with an odds ratio of 1.477 and 4.196, respectively.¹⁰⁵ Although these infections are cleared via simple treatment,¹⁰⁶ it is advisable to avoid using these agents in patients with preceding recurrent urinary tract infections.

These results may produce a slight reduction of GFR. GFR was reduced by 10.8%¹⁰⁷ in patients on dapagliflozin, but this condition is typically corrected in a short period of time. The FDA drug labels advise assessing creatinine prior to starting SGLT2I and periodically thereafter.^{108,109}

Hyperkalaemia may develop after starting canagliflozin, and serum potassium should be assessed before and periodically after administration, especially in predisposed patients, such as those on spironolactone or ACE inhibitors.¹⁰⁹ The FDA has issued a safety podcast drawing attention to the increase in bone fractures and decrease in bone mineral density that may be associated with these medications.¹¹⁰

Cases of euglycaemic diabetic ketoacidosis have been reported with the use of SGLT2I.¹¹¹ The majority of cases exhibited type 1 diabetes mellitus or occurred with off-label use in combination with insulin. It is advisable to evaluate any patient on these medications for ketoacidosis if they experience nausea and vomiting or malaise. The side effects of SGLT-2I are summarized in Table 1.

Cardiovascular safety

A meta-analysis of 14 dapagliflozin trials reported an odds ratio for cardiovascular outcomes of 0.73 (95% CI 0.46–1.16) compared with controls.¹⁰⁴ The same study reported that canagliflozin cardiovascular outcomes were observed with an odds ratio of 0.95 (95% CI 0.71–1.26) compared with placebo or active comparators. In a study of more than 7000 diabetic patients with high cardiovascular risk followed for a median of 3.1 years, empagliflozin significantly reduced death from cardiovascular causes and admission for heart failure.¹¹² Although these reports appear promising, reassuring large, long-term controlled trials are not available. Moreover, evidence suggests that SGLT1 cardiac expression increases 2- to 3-fold in patients with diabetes and cardiac ischaemia. This effect may facilitate glucose entry into myocytes. As the

effect of SGLT2I on SGLT1 varies widely, one cannot guarantee that this inhibition will not be detrimental to the heart under the above conditions.¹¹³

Dosage

Dapagliflozin is started at 5 mg daily without regards to food. The maximum daily dose is 10 mg.¹⁰⁸ The starting dose of canagliflozin is 100 mg before the first meal, and the dose may be increased as tolerated up to 300 mg daily.¹⁰⁹ Empagliflozin is started as 10 mg in the morning, and the dose may be increased to 25 mg if tolerated.¹¹⁴

Dapagliflozin should not be prescribed if the eGFR is <60 ml/min/1.73 m².¹⁰⁸ Canagliflozin should not be prescribed if the eGFR is <45 ml/min/1.73 m².¹⁰⁹ The canagliflozin dose should not be greater than 100 mg if the eGFR is 45 to less than 60 ml/min/1.73 m².⁹⁷ Empagliflozin should not be used if the eGFR is less than 45 ml/min/1.73 m², and no dose adjustment is needed at or above this eGFR.¹¹⁴

Judicious use of oral hypoglycaemic agents

There are many important factors that must be considered before making the therapeutic plan. These factors include the following:

1. Degree of hyperglycaemia and the level of HbA1C: If HbA1C is <7.5%, MET is the initial drug of choice (unless contraindicated) in addition to life-style modification.^{7,115} When HbA1C is higher, the treatment becomes more complex, but MET remains the basic drug to which other medications are added. The AACE/ACE advises dual therapy if entry HbA1C is ≥7.5%.

However the American Diabetes Association/European Association for the Study of Diabetes (ADA/EUASD) advises dual therapy when the HbA1C is ≥9%.^{7,115} Dual therapy appears sensible when the entry HbA1C is ≥7.5% as MET is slightly less effective in controlling the fasting blood glucose during the initial six months.¹¹⁶ The early initiation of dual therapy is facilitated by the availability of many oral agents with similar efficacies and low risks of hypoglycaemia.

Triple therapy may be administered if dual therapy fails to achieve the desirable control. Insulin is added to other agents if the entry HbA1C is >9% with symptoms of hyperglycaemia according to the AACE/ACE guidelines, whereas ADA/EASD guidelines recommend initiating combination with insulin injectable therapy when blood glucose is ≥300 mg/dl (16.7 mmol/L) and/or HbA1C ≥10–12%. In such patients, treatment is simplified as the glucose toxicity clears. The possibility of achieving an HbA1C of less than 6.5% in a symptomatic patient with an HbA1C of >9% by dual oral therapy is small.³⁴ A third drug is likely to contribute less than it would do in mono- or dual therapy.¹¹⁷

Both guidelines advise moving from one stage to the next if the target A1C is not achieved within 3 months. Basal insulin, GLP-1 receptor agonists, SU, DPPI, TZD, and SGLT2I may be used with MET in dual therapy, keeping in mind comorbidities that may preclude the use of one

class, e.g., TZD and DPPI should be avoided in patients with heart failure.

2. Patient age and diabetes duration: In a young patient with newly diagnosed diabetes with no comorbidities, one aims for an HbA1C of <6.5%, and all needed combinations are used. In a fragile old patient with long standing diabetes with vascular complications and chronic illnesses, the target HbA1C may be <8% or even <8.5%.⁷
3. Side effects of medications: The most important side effect is hypoglycaemia. The AACE/ACE guidelines advise caution when using SU or GLN across the 3 steps of intensifying oral medications and consider both classes to be the least favourable due to potential hypoglycaemia.¹¹⁵ Glinides may be used instead of SU in patients with unpredictable food intake or those who develop late postprandial hypoglycaemia with (SU).⁷ Another important side effect to consider is weight gain. Weight gain is more often observed with SU and with TZD, and the combination is not favourable in obese patients.
4. Cost of medication: The target HbA1C was achieved in the UKPDS with inexpensive medications, such as MET, SU or insulin. Moreover, MET and SU are superior or at least non-inferior to other expensive medications, have been used for longer periods of time,¹⁰ and are available in cheap generic formulae. If hypoglycaemia can be prevented, this combination seems appropriate in our developing countries. Table 2 presents the monthly cost of different antihyperglycaemic agents.
5. Efficacy in reducing HbA1C: Most oral hypoglycaemic agents reduce HbA1C by 1 absolute percentage point in monotherapy. Dual therapy offers a greater reduction in HbA1C of approximately 1 absolute percentage point compared with monotherapy.¹⁰ As SU reduce HbA1C compared with controls by a weighted mean absolute difference of -1.52%,¹⁰ these drugs may be appropriate in a young patient with moderately high glucose. In these patients, TZDs may not be an appropriate starter as they take several weeks to exert their full effects.⁵⁵ The use of SU is most appropriate for patients with T2DM with an onset within 5 years and no end-organ involvement who are keen on adopting healthy lifestyle with frequent blood glucose monitoring to reduce hypoglycaemia and weight gain.¹¹⁵ SGLT2Is are considered 2nd or 3rd line agents, and they may be used for insulin sparing in T2DM patients on large doses of insulin.⁷

Guidelines now advise individualizing the treatment according to all of the features of the case and taking into consideration the preference of the patient. One should not forget that insulin (basal) is a therapeutic option to add to these medications in all of the stages after monotherapy.

It is important to stress here the importance of avoiding threatening the patients that insulin injections will be added if they do not adhere to diet and exercise for control. I have witnessed physicians making this threat, which preconditions the patients against insulin use when needed.

Fixed drug combinations

Some companies produce formulae that contain MET in addition to another medication. These drugs have been

suggested to encourage patient compliance as a result of reduced pill burden. The bioavailability, tolerability and efficacy of these combinations were similar to the individual components in dual therapy.¹¹⁸ Patients who switched from dual therapy to fixed combination had a 12.4% increase in adherence to medication.¹¹⁹ One of their major limitations involves the lack of flexibility of the dose. In some combinations, metformin is available in an extended release formula. In other combination, it is available as an immediate release formula, which may not be tolerated by some patients.¹²⁰

Conclusion

We now have a variety of antihyperglycaemic agents with different mechanisms of action. Their use should be individualized according to the health status and preference of the patient, keeping in mind their efficacy and side effects. Metformin remains the drug of choice in monotherapy, and the others are added to it. However, SUs are becoming less favourable as they may produce hypoglycaemia. Cardiovascular risk has received more attention and should be investigated thoroughly before licensing newer agents.

Conflict of interest

The author has no conflict of interest to declare.

Authors' contributions

MSA is the sole author of this article. He is responsible for the design, interpretation of data for the work, drafting, revising it critically and approving the final version. He is accountable for all aspects of the work in ensuring that questions related to the accuracy or integrity of any part of the work are appropriately investigated and resolved.

References

- Wermuth Camille G, editor. *The practice of medicinal chemistry*. Elsevier Ltd.; 2008.
- Patare GR, Marita AR. Metformin: a journey from countryside to the bedside. *J Obes Metab Res* 2014; 1: 127–130.
- Williams RH, Palmer JP. Farewell to phenformin for treating diabetes mellitus. *Ann Intern Med* 1975; 83: 567–568.
- Hundal RS, Krssak M, Dufour S, Laurent D, Lebon V, Chandramouli V, et al. Mechanism by which metformin reduces glucose production in type 2 diabetes. *Diabetes* 2000; 49: 2063–2069.
- Pernicova I, Korbonits M. Metformin – mode of action and clinical implications for diabetes mellitus and cancer. *Nat Rev Endocrinol* 2014; 10: 143–156.
- Chia CW, Egan JM. Incretin-based therapies in type 2 diabetes mellitus. *J Clin Endocrinol Metab* 2008; 93: 3703–3716.
- Inzucchi SE, Bergenfelz RM, Buse JB, Diamant M, Ferrannini E, Nauck M, Peters AL, et al. Management of hyperglycaemia in type 2 diabetes, 2015: a patient-centred approach. Update to a Position Statement of the American Diabetes Association and the European Association for the Study of Diabetes. *Diabetologia* 2015; 58: 429–442.
- Holman RR, Paul SK, Bethel MA, Matthews DR, Neil HAW. 10-year follow-up of intensive glucose control in type 2 diabetes. *N Engl J Med* 2008; 359: 1577–1589.
- [No authors listed]. Effect of intensive blood-glucose control with metformin on complications in overweight patients with type 2 diabetes (UKPDS 34). UK Prospective Diabetes Study (UKPDS) Group. *Lancet* 1998; 352: 854–865.
- Bolen S, Feldman L, Vassy J, Wilson L, Yeh HC, Marinopoulos S, et al. Systematic review: comparative effectiveness and safety of oral medications for type 2 diabetes mellitus. *Ann Intern Med* 2007; 147: 386–399.
- Inzucchi SE. Oral antihyperglycemic therapy for type 2 diabetes scientific review. *J Am Med Assoc* 2002; 287: 360–372.
- Kahn SE, Haffner SM, Heise MA, Herman WH, Holman RR, Nigel P, Jones NP, et al., For the ADOPT Study Group. Glycemic durability of rosiglitazone, metformin, or glyburide monotherapy. *N Engl J Med* 2006; 355: 2427–2443.
- Berkowitz SA, Krumme AA, Avorn J, Brennan T, Matlin OS, Spettell CM, et al. Initial choice of oral glucose-lowering medication for diabetes mellitus. A patient-centered comparative effectiveness study. *JAMA Intern Med* 2014; 174: 1955–1962.
- Cubeddu LX, Bönisch H, Göthert M, Molderings G, Racké K, Ramadori G, et al. Effects of metformin on intestinal 5-hydroxytryptamine (5-HT) release and on 5-HT3 receptors. *Naunyn Schmiedebergs Arch Pharmacol* 2000; 361: 85–91.
- Ali S, Fonseca V. Overview of metformin: special focus on metformin extended release. *Expert Opin Pharmacother* 2012; 13: 1797–1805.
- Sánchez H, Masferrer D, Lera L, Arancibia E, Angel B, Albala C. Vitamin B12 deficiency associated with high doses of metformin in older people diabetic. *Nutr Hosp* 2014; 29: 1394–1400.
- Salpeter SR, Greyber E, Pasternak GA, Salpeter EE. Risk of fatal and nonfatal lactic acidosis with metformin use in type 2 diabetes mellitus. *Cochrane Database Syst Rev* 2010; 14CD002967.
- Eurich DT, Weir DL, Majumdar SR, Tsuyuki RT, Johnson JA, Lisa Tjosvold L, et al. Comparative safety and effectiveness of metformin in patients with diabetes mellitus and heart failure systematic review of observational studies involving 34 000 patients. *Circ Heart Fail* 2013; 6: 395–402.
- <http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=0569d5d5-70df-46d7-954a-fe00542a7191> [accessed 27.01.16].
- Ekström N, Schiöler L, Svensson A, Eeg-Olofsson K, Junmei Jonasson JM, Zethelius B, et al. Effectiveness and safety of metformin in 51 675 patients with type 2 diabetes and different levels of renal function: a cohort study from the Swedish National Diabetes Register. *BMJ Open* 2012; 2: e001076.
- http://www.acr.org/~media/ACR/Documents/PDF/QualitySafety/Resources/Contrast%20Manual/2015_Contrast_Media.pdf#page=37 [accessed 27.01.16].
- Hénquin JC. The fiftieth anniversary of hypoglycaemic sulphonamides. How did the mother compound work? *Diabetologia* 1992; 35: 907–912.
- Groop LC, Rattheiser K, Luzi L, Melander A, Simonson DC, Petrides A, et al. Effect of sulphonylurea on glucose-stimulated insulin secretion in healthy and non-insulin dependent diabetic subjects: a dose-response study. *Acta Diabetol* 1991; 28: 162–168.
- UK Prospective Diabetes Study (UKPDS) Group. Intensive blood-glucose control with sulphonylureas or insulin compared with conventional treatment and risk of complications in patients with type 2 diabetes (UKPDS 33). *Lancet* 1998; 352: 837–853.
- Tolman KG, Fonseca V, Dalpiaz A, Tan MH. Spectrum of liver disease in type 2 diabetes and management of patients with diabetes and liver disease. *Diabetes Care* 2007; 30: 734–743.
- Brackett CC. Sulfonamide allergy and cross-reactivity. *Curr Allergy Asthma Rep* 2007; 7: 41–48.
- Nissen SE. Cardiovascular effects of diabetes drugs: emerging from the dark ages. *Ann Intern Med* 2012; 157: 671–672.

28. Goldner MG, Knatterud GL, Prout TE. Effects of hypoglycemic agents on vascular complications in patients with adult-onset diabetes. III. Clinical implications UGDP results. *J Am Med Assoc* 1971; 218: 1400–1410.
29. Evans JM, Ogston SA, Emslie-Smith A, Morris AD. Risk of mortality and adverse cardiovascular outcomes in type 2 diabetes: a comparison of patients treated with sulfonylureas and metformin. *Diabetologia* 2006; 49: 930–936.
30. Roumie CL, Hung AM, Greevy RA, Grijalva CG, Liu X, Murff HJ, et al. Risk of mortality and adverse cardiovascular outcomes in type 2 diabetes: a comparison of patients treated with sulfonylureas and metformin. *Ann Intern Med* 2012; 157: 601–610.
31. Simpson SH, Majumdar SR, Tsuyuki RT, Eurich DT, Johnson JA. Dose–response relation between sulfonylurea drugs and mortality in type 2 diabetes mellitus: a population-based cohort study. *CMAJ* 2006; 174: 169–174.
32. Advance Collaborative Group, Patel A, MacMahon S, Chalmers J, Neal B, Billot L, Woodward M, et al. Intensive blood glucose control and vascular outcomes in patients with type 2 diabetes. *N Engl J Med* 2008; 358: 2560–2572.
33. Stenman S, Melander A, Groop P, Groop LC. What is the benefit of increasing the sulfonylurea dose? *Ann Intern Med* 1993; 118: 169–172.
34. Rodbard HW, Jellinger PS, Davidson JA, Einhorn D, Garber AJ, George Grunberger G, et al. Statement by an American Association of Clinical Endocrinologists/American College of Endocrinology consensus panel on type 2 diabetes mellitus: an algorithm for glycemic control. *Endocr Pract* 2009; 15: 540–559.
35. Harrower AD. Pharmacokinetics of oral antihyperglycaemic agents in patients with renal insufficiency. *Clin Pharmacokinet* 1996; 31: 111–119.
36. Holstein A, Plaschke A, Hammer C, Egberts EH. Characteristics and time course of severe glimepiride- versus glibenclamide-induced hypoglycaemia. *Eur J Clin Pharmacol* 2003; 59: 91–97.
37. National Kidney Foundation. KDOQI clinical practice guideline for diabetes and CKD: 2012 update. *Am J Kidney Dis* 2012; 60: 850–886.
38. <http://www.accessdata.fda.gov/scripts/cder/drugsatfda/index.cfm> [accessed 11, 2015].
39. Fuhlendorff J, Rorsman P, Kofod H, Brand CL, et al. Stimulation of insulin release by repaglinide and glibenclamide involves both common and distinct processes. *Diabetes* 1998; 47: 345–351.
40. Dornhorst A. Insulinotropic meglitinide analogues. *Lancet* 2001; 358: 1709–1716.
41. Owens DR, Luzio SD, Ismail I, Bayer T. Increased prandial insulin secretion after administration of a single preprandial oral dose of repaglinide in patients with type 2 diabetes. *Diabetes Care* 2000; 23: 518–523.
42. Moses RG, Gomis R, Frandsen KB, Schlienger J, Dedov I. Flexible meal-related dosing with repaglinide facilitates glycemic control in therapy-naïve type 2 diabetes. *Diabetes Care* 2001; 24: 11–15.
43. Ekström N, Svensson A, Miftaraj M, Sundell KA, Cederholm J, Zethelius B, et al. Durability of oral hypoglycemic agents in drug naïve patients with type 2 diabetes: report from the Swedish National Diabetes Register (NDR). *BMJ Open Diab Res Care* 2015; 3: e000059.
44. Bennett WL, Maruthur NM, Singh S, Segal JB, Wilson L, Chatterjee R, et al. Comparative effectiveness and safety of medications for type 2 diabetes: an update including new drugs and 2-drug combinations. *Ann Intern Med* 2011; 154: 602–613.
45. http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=68064989-47ea-4ed5-a20e-43c4ef6ec271#Section_2.4 [accessed 11.10.15].
46. www.accessdata.fda.gov/drugsatfda_docs/label/2012/020741s040lbl.pdf [accessed 11.10.15].
47. Schramm TK, Gislason GH, Vaag A, Rasmussen JN, Folke F, Hansen LM, et al. Mortality and cardiovascular risk associated with different insulin secretagogues compared with metformin in type 2 diabetes, with or without a previous myocardial infarction: a nationwide study. *Eur Heart J* 2011; 32: 1900–1908.
48. Dabrowski M, Wahl P, Holmes WE, Ashcroft FM. Effect of repaglinide on cloned beta cell, cardiac and smooth muscle types of ATP-sensitive potassium channels. *Diabetologia* 2001; 44: 747–756.
49. Barnett D, Craig JG, Robinson DS, Rogers MP. Effect of clofibrate on glucose tolerance in maturity onset diabetes. *Br J Clin Pharmacol* 1977; 4: 455–458.
50. Cheatham WW. Peroxisome proliferator-activated receptor translational research and clinical experience. *Am J Clin Nutr* 2010; 91: 262S–266S.
51. Watkins PB, Whitcomb RW. Hepatic dysfunction associated with troglitazone. *N Engl J Med* 1998; 338: 916–917.
52. De Fronzo RA. Pharmacologic therapy for type 2 diabetes mellitus. *Ann Intern Med* 1999; 131: 281–303.
53. Aronoff S, Rosenblatt S, Braithwaite S, Egan JW, Mathisen AL, Schneider RL. Pioglitazone hydrochloride monotherapy improves glycemic control in the treatment of patients with type 2 diabetes: a 6-month randomized placebo-controlled dose-response study. The Pioglitazone 001 Study Group. *Diabetes Care* 2000; 23: 1605–1611.
54. Lebovitz HE, Dole JF, Patwardhan R, Rappaport EB, Freed MI, Rosiglitazone Clinical Trials Study Group. Rosiglitazone monotherapy is effective in patients with type 2 diabetes. *J Clin Endocrinol Metab* 2001; 86: 280–288.
55. Bloomgarden ZT. Troglitazone: current therapeutic role in type 2 diabetes mellitus. *Endocr Pract* 1998; 4: 213–218.
56. Fonseca V. Effect of thiazolidinediones on body weight in patients with diabetes mellitus. *Am J Med* 2003; 115: 42S–48S.
57. Mudaliar S, Chang AR, Henry RR. Thiazolidinediones, peripheral edema, and type 2 diabetes: incidence, pathophysiology, and clinical implications. *Endocr Pract* 2003; 9: 406–416.
58. Karalliedde J, Buckingham R, Starkie M, Lorand D, Stewart M, Viberti G, Rosiglitazone Fluid Retention Study Group. Effect of various diuretic treatments on rosiglitazone-induced fluid retention. *J Am Soc Nephrol* 2006; 17: 3482–3490.
59. <http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=ec682aec-e98f-41a1-9d21-eb7580ea3a8a> [accessed 29.01.16].
60. <http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=d2dc49188a940639150443b4fa4330c> [accessed 29.01.16].
61. Nesto RW, Bell D, Bonow RO, Fonseca V, Grundy SM, Horton ES, et al. AHA/ADA Consensus Statement. Thiazolidinedione use, fluid retention, and congestive heart failure. A consensus statement from the American Heart Association and American Diabetes Association. *Circulation* 2003; 108: 2941–2948.
62. Nissen SE, Wolski K. Effect of rosiglitazone on the risk of myocardial infarction and death from cardiovascular causes. *N Engl J Med* 2007; 356: 2457–2471.
63. Nissen SE, Wolski K, Topol EJ. Effect of muraglitazar on death and major adverse cardiovascular events in patients with type 2 diabetes mellitus. *J Am Med Assoc* 2005; 294: 2581–2586.
64. Action to Control Cardiovascular Risk in Diabetes Study Group, Gerstein HC, Miller ME, Byington RP, Goff Jr DC, Bigger JT, Buse JB, et al. Effects of intensive glucose lowering in type 2 diabetes. *N Engl J Med* 2008; 358: 2545–2559.
65. Home PD, Pocock SJ, Beck-Nielsen H, Curtis PS, Gomis RM, Hanefeld M, et al. Rosiglitazone evaluated for cardiovascular outcomes in oral agent combination therapy for type 2

- diabetes (RECORD): a multicentre, randomised, open-label trial. *Lancet* **2009**; 373: 2125–2135.
66. Mahaffey KW, Hafley G, Dickerson S, Burns S, Tourt-Uhlík S, White J, et al. Results of a reevaluation of cardiovascular outcomes in the RECORD trial. *Am Heart J* **2013**; 166: 240–249.
 67. <http://www.fda.gov/Drugs/DrugSafety/PostmarketDrugSafetyInformationforPatientsandProviders/ucm376365.htm> [accessed 29.01.16].
 68. Dormandy JA, Charbonnel B, Eckland DJ, Erdmann E, Massi-Benedetti M, Moules IK, et al. Secondary prevention of macrovascular events in patients with type 2 diabetes in the PROactive Study (PROspective pioglitAzone Clinical Trial In macroVascular Events): a randomised controlled trial. *Lancet* **2005**; 366: 1279–1289.
 69. Lincoff AM, Wolski K, Nicholls SJ, Nissen SE. Pioglitazone and risk of cardiovascular events in patients with type 2 diabetes mellitus. A meta-analysis of randomized trials. *J Am Med Assoc* **2007**; 298: 1180–1188.
 70. Kahn SE, Zinman B, Lachin JM, Haffner SM, William H, Herman WH, Holman RR, et al., For the A Diabetes Outcome Progression Trial (ADOPT) Study Group. Rosiglitazone-associated fractures in type 2 diabetes an Analysis from A Diabetes Outcome Progression Trial (ADOPT). *Diabetes Care* **2008**; 31: 845–851.
 71. Loke YK, Singh S, Furberg CD. Long-term use of thiazolidinediones and fractures in type 2 diabetes: a meta-analysis. *CMAJ* **2009**; 180: 32–39.
 72. Colmers IN, Bowker SL, Majumdar SR, Jeffrey A, Johnson JA. Use of thiazolidinediones and the risk of bladder cancer among people with type 2 diabetes: a meta-analysis. *CMAJ* **2012**; 184: E675–E683.
 73. Wei L, MacDonald TM, Mackenzie IS. Pioglitazone and bladder cancer: a propensity score matched cohort study. *Br J Clin Pharmacol* **2013**; 75: 254–259.
 74. Holman RR, Cull CA, Turner RC. A randomized double-blind trial of acarbose in type 2 diabetes shows improved glycemic control over 3 years (U.K. Prospective Diabetes Study 44). *Diabetes Care* **1999**; 22: 960–964.
 75. Van de Laar F, Lucassen PL, Akkermans RP, Van de Lisdonk EH, Rutten GE, Van Weel C. Alpha-glucosidase inhibitors for type 2 diabetes mellitus. *Cochrane Database Syst Rev* **2005**; 18CD003639.
 76. Zhu Q, Tonq Y, Wu T, Li J, Tong N. Comparison of the hypoglycemic effect of acarbose monotherapy in patients with type 2 diabetes mellitus consuming an Eastern or Western diet: a systematic meta-analysis. *Clin Ther* **2013**; 35: 880–899.
 77. Mertes G. Safety and efficacy of acarbose in the treatment of Type 2 diabetes: data from a 5-year surveillance study. *Diabetes Res Clin Pract* **2001**; 52: 193–204.
 78. Hoffmann J, Spengler M. Efficacy of 24-week monotherapy with acarbose, metformin, or placebo in dietary-treated NIDDM patients: the Essen-II Study. *Am J Med* **1997**; 103: 483–490.
 79. Li C, Hung YJ, Qamruddin K, Aziz MF, Stein H, Schmidt B. International noninterventional study of acarbose treatment in patients with type 2 diabetes mellitus. *Diabetes Res Clin Pract* **2011**; 92: 57–64.
 80. Weng J, Soegondo S, Schnell O, Sheu WHH, Grzeszczak W, Watada H, et al. Efficacy of acarbose in different geographical regions of the world: analysis of a real-life database. *Diabetes Metab Res Rev* **2015**; 31: 155–167.
 81. <http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=6c2db888-775c-4baf-a1b4-1cfa63b83357> [accessed 20.10.15].
 82. Zeymer U, Schwarzmaier-D'assie A, Petzinna D, Chiasson JL, STOP-NIDDM Trial Research Group. Effect of acarbose treatment on the risk of silent myocardial infarctions in patients with impaired glucose tolerance: results of the randomized STOP-NIDDM trial electrocardiography substudy. *Eur J Cardiovasc Prev Rehabil* **2004**; 11: 412–415.
 83. http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=6c2db888-775c-4baf-a1b4-1cfa63b83357#LINK_c079fcdf-98e6-422b-8fb4-83da3dc7dd2f [accessed 20.10.15].
 84. MCIntyre N, Holdsworth CD, Turner DS. New interpretation of oral glucose tolerance. *Lancet* **1964**; 2(7349): 20–21.
 85. Kim W, Egan JM. The role of incretins in glucose homeostasis and diabetes treatment. *Pharmacol Rev* **2008**; 60: 470–512.
 86. Koliaki C, Doupis J. Incretin-based therapy: a powerful and promising weapon in the treatment of type 2 diabetes mellitus. *Diabetes Ther* **2011**; 2: 101–121.
 87. Aaboe K, Knop FK, Vilsbøll T, Deacon CF, Holst JJ, Madsbad S, et al. Twelve weeks treatment with the DPP-4 inhibitor, sitagliptin, prevents degradation of peptide YY and improves glucose and non-glucose induced insulin secretion in patients with type 2 diabetes mellitus. *Diabetes Obes Metab* **2010**; 12: 323–333.
 88. Cernea S, Raz I. Therapy in the early stage: incretins. *Diabetes Care* **2011**; 34: S264–S271.
 89. Amori RE, Lau J, Pittas AG. Efficacy and safety of incretin therapy in type 2 diabetes systematic review and meta-analysis. *J Am Med Assoc* **2007**; 298: 194–206.
 90. Karagiannis T, Paschos P, Paletas K, Matthews DR, Tsapas A. Dipeptidyl peptidase-4 inhibitors for treatment of type 2 diabetes mellitus in the clinical setting: systematic review and meta-analysis. *BMJ* **2012**; 344: e1369.
 91. Valensi P, de Pouvourville G, Benard N, Chanut-Vogel C, Kempf C, Eymard E, et al. Treatment maintenance duration of dual therapy with metformin and sitagliptin in type 2 diabetes: the ODYSSEE observational study. *Diabetes Metab* **2015**; 41: 231–238.
 92. Ku EJ, Jung KY, Kim YJ, Kim KM, Moon JH, Choi SH, et al. Four-year durability of initial combination therapy with sitagliptin and metformin in patients with type 2 diabetes in clinical practice; COSMIC Study. *PLoS One* **2015**; 10: e0129477.
 93. Karagiannis T, Boura P, Tsapas A. Safety of dipeptidyl peptidase 4 inhibitors: a perspective review. *Ther Adv Drug Saf* **2014**; 5: 138–146.
 94. <https://www.gov.uk/drug-safety-update/dipeptidylpeptidase-4-inhibitors-risk-of-acute-pancreatitis> [accessed 09.12.15].
 95. Faillie JL, Azoulay L, Patenaude V, Hillaire-Buys D, Suissa S. Incretin based drugs and risk of acute pancreatitis in patients with type 2 diabetes: cohort study. *BMJ* **2014**; 348: g2780.
 96. <https://www.medicines.org.uk/emc/medicine/20734#POSLOGY> [accessed 04.10.15].
 97. <http://www.fda.gov/safety/medwatch/safetyinformation/ucm460662.htm> [accessed 03.11.15].
 98. Scirica BM, Bhatt DL, Braunwald E, Steg PG, Davidson J, Hirshberg B, et al. Saxagliptin and cardiovascular outcomes in patients with type 2 diabetes mellitus. *N Engl J Med* **2013**; 369: 1317–1326.
 99. Tricco AC, Antony J, Khan PA, Ghassemi M, Hamid JS, Ashoor H, et al. Safety and effectiveness of dipeptidyl peptidase-4 inhibitors versus intermediate acting insulin or placebo for patients with type 2 diabetes failing two oral antihyperglycaemic agents: a systematic review and network meta-analysis. *BMJ Open* **2014**; 4: e005752.
 100. Ou SM, Shih CJ, Chao PW, Chu H, Kuo SC, Lee YJ, et al. Effects on clinical outcomes of adding dipeptidyl peptidase-4 inhibitors versus sulfonylureas to metformin therapy in patients with type 2 diabetes mellitus. *Ann Intern Med* **2015**; 163: 663–672.
 101. <http://www.fda.gov/AdvisoryCommittees/CommitteesMeetingMaterials/Drugs/EndocrinologicandMetabolicDrugsAdvisoryCommittee/ucm426278.htm> [accessed 03.11.15].

102. Gerich JE. Role of the kidney in normal glucose homeostasis and in the hyperglycaemia of diabetes mellitus: therapeutic implications. *Diabet Med* 2010; 27: 136–142.
103. Haas B, Eckstein N, Pfeifer V, Mayer P, Hass MDS. Efficacy, safety and regulatory status of SGLT2 inhibitors: focus on canagliflozin. *Nutr Diabetes* 2014; 4: e143.
104. Vasilakou D, Karagiannis T, Athanasiadou E, Mainou M, Liakos A, Bekiari E, et al. Sodium–glucose cotransporter 2 inhibitors for type 2 diabetes: a systematic review and meta-analysis. *Ann Intern Med* 2013; 159: 262–274.
105. Liu XY, Zhang N, Chen R, Zhao JG, Yu P. Efficacy and safety of sodium–glucose cotransporter 2 inhibitors in type 2 diabetes: a meta-analysis of randomized controlled trials for 1 to 2 years. *J Diabetes Complications* 2015; 29: 1295–1303.
106. Clar C, Gill JA, Court R, Waugh N. Systematic review of SGLT2 receptor inhibitors in dual or triple therapy in type 2 diabetes. *BMJ Open* 2012; 2: e001007.
107. Heerspink HJL, de Zeeuw D, Wie L, Leslie B, List J. Dapagliflozin a glucose-regulating drug with diuretic properties in subjects with type 2 diabetes. *Diabetes Obes Metab* 2013; 15: 853–862.
108. <http://www.fda.gov/downloads/drugs/drugsafety/ucm439564.pdf> [accessed 30.01.16].
109. <http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=b9057d3b-b104-4f09-8a61-c61ef9d4a3f3#section-5.3> [accessed 04.11.15].
110. <http://www.fda.gov/drugs/drugsafety/drugsafetypodcasts/default.htm> [accessed 03.11.15].
111. Peters AL, Buschur EO, Buse J, Cohan P, Diner JC, Hirsch IB. Euglycemic diabetic ketoacidosis: a potential complication of treatment with sodium–glucose cotransporter 2 inhibition. *Diabetes Care* 2015; 38: 1687–1693.
112. Zinman B, Wanner C, Lachin JM, Fitchett D, Bluhmki, Hantel S, et al., For the EMPA-REG OUTCOME Investigators. Empagliflozin, cardiovascular outcomes, and mortality in type 2 diabetes. *N Engl J Med* 2015; 373: 2117–2128.
113. Gilbert RE, Krum H. Heart failure in diabetes: effects of anti-hyperglycaemic drug therapy. *Lancet* 2015; 385: 2107–2117.
114. <http://dailymed.nlm.nih.gov/dailymed/drugInfo.cfm?setid=faf3dd6a-9cd0-39c2-0d2e-232cb3f67565> [accessed 30.01.16].
115. Handelsman Y, Bloomgarden ZT, Grunberger G, Umpierrez G, Zimmerman RS, Bailey TS, et al. American Association of Clinical Endocrinologists and American College of Endocrinology – Clinical practice guidelines for developing a diabetes mellitus comprehensive care plan – 2015. *Endocr Pract* 2015 Apr; 21(Suppl. 1): 1–87.
116. [No authors listed]. United Kingdom prospective diabetes study (UKPDS) 13: relative efficacy of randomly allocated diet, sulphonylurea, insulin, or metformin in patients with newly diagnosed noninsulin dependent diabetes followed for three years. *BMJ* 1995; 310: 83.
117. Garber AJ, Abrahamson MJ, Barzilay JI, Blonde L, Bloomgarden ZT, Bush MA, et al. Consensus statement by the American Association of Clinical Endocrinologists and American College of Endocrinology on the comprehensive type 2 diabetes management algorithm – 2016 executive summary. *Endocr Pract* 2016; 22: 84–113.
118. Blonde L, San Juan ZT. Fixed-dose combinations for treatment of type 2 diabetes mellitus. *Adv Ther* 2012; 29: 1–13.
119. Cheong C, Barner JC, Lawson KA, Johnsrud MT. Patient adherence and reimbursement amount for antidiabetic fixed dose combination products compared with dual therapy among Texas Medicaid recipients. *Clin Ther* 2008; 30: 1893–1907.
120. Blonde L, San Juan ZT, Bolton P. Fixed-dose combination therapy in type 2 diabetes mellitus. *Endocr Pract* 2014; 20: 1322–1332.

How to cite this article: Alhadramy MS, Diabetes and oral therapies. A review of oral therapies for diabetes mellitus. *J Taibah Univ Med Sc* 2016;11(4):317–329.